JULY 2018

KRENDL MACHINE COMPANY
MODEL #349B
WALL SCRUBBER
PARALLEL (EXTENSION) & VERTICAL HANDLE

SCREW FOR BELTING FSB122 10 — 32 x 3/8" (4)
WASHER FOR BELTING FW027 #8 FINISH WASHER (4)

WS-13
WS—-13A

WS16A—ASSY
S~ WS28A-ASSY

~

MOUNT ROLLER SUPPORT (2)
FSB305 — 10-32 x 1
FWOO2 — 10-32 L/WASHER 1

FNOO3 — 10-32 HEX NUT !

Q D
)
WS1206—1 ﬁ

WS1206
WS—24A

WS-24B (16") WS—12—-A
(28") WS—12A-A

/} .
Z @
=z
Q=
o(ln &
~ Y
Q

FNO11
MOUNT ROLLER ARM (2)

FSB102 - 5/16 — 18 x 1 1/2 CB
FWOO8 — 5/16 L/WASHER .
FNO11 — 5/16 — 18 HEX NUT

WS-6C

WS-14 Ws-7
WS-8

MOUNT SW. HSG . WS—-8-A
(4) 6 — 20 x 3/4" FSBO77 |
// ]
- | |

! -
< I/ BELT GUARD

(4) FSB100 — 10/32 x 1/2

WS—1A-R1 COVER 520-0123
WS—-1B—R1 FAN 541-0096
SPACERS 729-0336 (4)

18—-3-SJ-M

VERTICAL HANDLE
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127—/

&

ELUO6-9 -

ELUO6-14 —%




JULY 2018

KRENDL MACHINE COMPANY
MODEL #349B WALL SCRUBBER
PARALLEL (EXTENSION) & VERTICAL HANDLE PARTS LIST

STEEL

ALUMINUM

PART NUMBER  PART NUMBER  DESCRIPTION

WS—1A—R1 WS—TA—R1 MOTOR 1/8 H.P. TENV, 120 V, 60 Hz.

WS—1B—R1 WS—1B—R1 MOTOR _1/8 H.P. TENV, 230 V, 50 Hz.

WS—MB WS—MB MOTOR BRUSHES {2 REQUIRED}

520-0123 520—0123 FAN COVER

541-0096 541-0096 MOTOR FAN

729-0336 729-0336 SPACERS {4 REQUIRED]

18-3-SJ-M | 18-3-SJ—M__ | CORD, #18—3(SJ) x 10 Ft. (OVERSEAS)

128 128 CORD, MOLDED, 120V, 10 Ft. (U.S)

127 127 PLUG, NEMA# 5—-15P (US.)

ELUO6—9 ELU06—9 PLUG, EUROPEAN, 230V 16AMP (OVERSEAS)

ELUOB—14 ELUO6—14 PLUG, EUROPEAN, 120V 32AMP (OVERSEAS)

1536—3 15363 SWITCH, TOGGLE (SPST)

1536—5-WS—R | 1536—5-WS—R | HOUSING, SWITCH, R.H.

15361 1536—1 COVER, SWITCH _(REPLACEMENT)

WS—58 WS—58 HOUSING, SWITCH (for VERTICAL)

WS—6A WS—6A—A FRAME, VERTICAL HANDLE, ALUMINUM

WS—6C WS—6C—A FRAME, PARALLEL HANDLE, ALUMINUM L.H.

WS1206 WS1206 ROLLER MOUNT

WS1206—1 WS1206—1 ROLLER MOUNT SHIM

Ws—7 Ws—7 PULLEY, 2° Dia. x 1/2° BORE

Ws—8 WS—8-A GUARD, BELT

WS903 WS903 SCRAPER, PULLEY

FNO11 FNO11 NUT, 5/16—18 HEX

FSB042 FSBO42 HEX BOLT, 5/16—18 x 1 1/2"

WS—12 WS—12-A ROLLER FRAME, TUBULAR 16" (For both 18" and 27" Wall Scrubbers)

WS—12A WS—12A—A ROLLER FRAME, TUBULAR 28" (For both 18" and 27° Wall Scrubbers)
WS16A—ASSY | 16" ALUMINUM ROLLER ARM ASSEMBLY
WS28A—ASSY | 28" ALUMINUM ROLLER ARM ASSEMBLY

WS—13 WS—13 V_BELT (#4L460)

WS—13A WS—13A V—BELT, 70"

WS—14 WS—14 GRIP, HANDLE

1536—4 1536—4 CORD RESTRAINT, 3/8"

WS—15 WS—15 CORD RESTRAINT, INPUT

FNO10 FNO10 LOCK NUT, 1/2—13 {2 REQUIRED}

WS—17 WS—17 BEARING, 1/2” BORE{4 REQUIRED}

WS—18 WS—18 HUB, OUTSIDE / DEEP {2 REQUIRED]

WS—19A WS—19A ROLLER TUBE, 1 1/4 x 12° {2 REQUIRED}

WS—198B WS—198 ROLLER TUBE, 1 1/4” x 8" {2 REQUIRED]

WS—20 WS—20 HUB, INSDE / SHALLOW {2 REQUIRED}

FWO13 FW013 WASHER, 1/2" x 1/32" SHIM {2 REQUIRED}

WS—42A WS—42A BELTING, RIGHT 29" LONG (for 27" ROLLER)

WS—40A WS—40A BELTING, LEFT 29” LONG (for 27° ROLLER)

WS—428B WS—42B BELTING, RIGHT 21” LONG (for 18" ROLLER)

WS—40B WS—408B BELTING, LEFT 21" LONG (for 18" ROLLER)

WS—24A WS—24A SHAFT, 1/2” x 27°

WS—24B WS—24B SHAFT, 1/2” x 18

WSR—A WSR—A ROLLER ASSEMBLY, 27° (COMPLETE)

WSR—B WSR—B ROLLER ASSEMBLY, 18" (COMPLETE)

WS—LA WS—LA ROLLER, 12, LEFT (COMPLETE)

WS—LB WS—LB ROLLER, &, LEFT _(COMPLETE)

WS—RA WS—RA ROLLER, 127, RIGHT (COMPLETE)

WS—RB WS—RB ROLLER, 8", RIGHT (COMPLETE)

WS—25 WS—25 ARMATURE NOTE: NEW OR OLD STYLE

Ws—26 WS—26 BEARING, MOTOR (SHAFT END)

Ws—27 WS—27 BEARING, MOTOR (BRUSH END)

WS—30 WS—30 RECTIFIER, MOTOR

WS—31 WS—31 BRUSH HOLDER

WS—32 WS—32 BRUSH CAP

FSB122 FSB122 SB 10-32 x 3/8" FHS {4 REQUIRED}

FSB106 FSB106 SB 8-32 x 3/8" SOCKET SET SCREW(ATTACHES TO SHAFT)

FWo027 FW027 48 FINISH WASHER 14 REQUIRED}




JULY 2018

KRENDL MACHINE COMPANY
MODEL #349B
WALL SCRUBBER
PARALLEL (STANDARD) & VERTICAL HANDLE

SCREW FOR BELTING FSB122 10 — 32 x 3/8” (4
WASHER FOR BELTING FW027 #8 FINISH WASHER (4,

FNO10 FSB042

Ws—13
\\wi1I6A\_ASSY

1 S~

' MOUNT ROLLER SUPPORT (2)

| FSB305 - 10-32 x 1

. FWO02 — 10-32 L/WASHER

! FNOO3 — 10-32 HEX NUT !

| WS1206 |

: WS—24A

| | @ws—w WS-248 (16") Ws—12-A PULLEY SCRAPER (2) FSBOO8 10 — 32 x 1/4"

[}

1

MOUNT ROLLER ARM (2) FNO1 o Vs
FSB102 — 5/16 — 18 x 1 1/2 CB 3
FWOOB — 5/16 L/WASHER N3
FNO11 — 5/16 — 18 HEX NUT

WS—-6B
WS—-6B—A

MOUNT SW. HSG
(4) 6 — 20 x 3/4" FSBO77

BELT GUARD
(4) FSB100 — 10/32 x 1/2

WS—1A—-R1 COVER 520-0123
WS—1B—R1 FAN 541-0096
SPACERS 729-0336 (4)

VERTICAL HANDLE &
127—/

ELUO6-9 v

ELUO6-14 —%




JULY 2018

KRENDL MACHINE COMPANY
MODEL #349B WALL SCRUBBER
PARALLEL (STANDARD) & VERTICAL HANDLE PARTS LIST

STEEL

ALUMINUM

PART NUMBER PART NUMBER DESCRIPTION

WS—1A—R1 WS—1A—R1 MOTOR 1/8 H.P. TENV, 120 V, 60 Hz.

WS—1B—R1 | WS—1B—R1 MOTOR 1/8 H.P. TENV, 230 V, 50 Hz.

WS—MB WS—MB MOTOR BRUSHES {2 REQUIRED}

520-0123 520—0123 FAN COVER

541-0096 541—0096 MOTOR FAN

729-0336 729-0336 SPACERS {4 REQUIRED}

18—3-SJ—M | 18—3-SJ—M | CORD, #18—3(SJ) x 10 Ft. (OVERSEAS)

128 128 CORD, MOLDED, 120V, 10 Ft. (U.S.)

127 127 PLUG, NEMA# 5-15P (U.S.)

ELU06—9 ELU06—9 PLUG, EUROPEAN, 230V 16AMP (OVERSEAS)

ELUO6—14 ELUO6—14 PLUG, EUROPEAN, 120V 32AMP (OVERSEAS)

WS—4 WS—4 SWITCH, ROCKER _(REPLACEMENT ONLY)

1536—3 1536—3 SWITCH, TOGGLE (SPST)

WS—58 WS—5B HOUSING, SWITCH (for VERTICAL)

1536—5—-WS—1 1536—5—-WS—1 HOUSING, SWITCH, L.H. (for PARALLEL)

WS1206 WS1206 ROLLER MOUNT

WS1206—1 WS1206—1 ROLLER MOUNT SHIM

WS—6A WS—6A—A FRAME, VERTICAL HANDLE, ALUMINUM

WS—68B WS—6B—A FRAME, PARALLEL HANDLE, ALUMINUM L.H.

Ws—7 Ws—7 PULLEY, 2” Dia. x 1/2” BORE

ws—8 WS—8-A GUARD, BELT, ALUMINUM

WS903 WS903 SCRAPER, PULLEY

FNO11 FNO11 NUT, 5/16-18 HEX

FSBO42 FSB042 HEX BOLT, 5/16—18 x 1 1/2°

WS—12 WS—12—-A ROLLER FRAME, TUBULAR 16", ALUMINUM (For both 18" & 27" Wall Scrubbers)
WS16A—ASSY | 16" ALUMINUM ROLLER ARM ASSEMBLY

WS—13 WS—13 V_BELT (#4L460)

WS—14 WS—14 HANDLE GRIP §2 REQUIRED}

1536—4 1536—4 CORD RESTRAINT, 3/8"

WS—15 WS—15 CORD RESTRAINT, INPUT

FNOT0 FNOT0 LOCK NUT, 1/2—13 {2 REQUIRED}

Ws—17 WS—17 BEARING, 1/2” BORE{4 REQUIRED}

WS—18 WS—18 HUB, OUTSIDE / DEEP {2 REQUIRED}

WS—19A WS—19A ROLLER TUBE, 1 1/4” x 12° {2 REQUIRED}

WS—19B WS—19B ROLLER TUBE, 1 1/4” x 8" {2 REQUIRED}

WS—20 WS—20 HUB, INSIDE / SHALLOW {2 REQUIRED}

FWO13 FWO13 WASHER, 1/2" x 1/32” SHM {2 REQUIRED}

WS—42A WS—42A BELTING, RIGHT 29” LONG (for 27" ROLLER)

WS—40A WS—40A BELTING, LEFT 29" LONG (for 27" ROLLER)

WS—428 WS—428 BELTING, RIGHT 21” LONG (for 18" ROLLER)

WS—40B WS—40B BELTING, LEFT 21" LONG (for 18" ROLLER)

WS—24A WS—24A SHAFT, 1/2" x 27"

WS—24B WS—24B SHAFT, 1/2” x 18"

WSR—A WSR—A ROLLER ASSEMBLY, 27" (COMPLETE)

WSR—B WSR—B ROLLER ASSEMBLY, 18" (COMPLETE)

WS—LA WS—LA ROLLER, 127, LEFT (COMPLETE)

WS—LB WS—-LB ROLLER, 8", LEFT (COMPLETE)

WS—RA WS—RA ROLLER, 127, RIGHT (COMPLETE)

WS—RB WS—RB ROLLER, 8", RIGHT (COMPLETE)

WS—25 WS—25 ARMATURE NOTE: NEW OR OLD STYLE

WS—26 WS—26 BEARING, MOTOR _ (SHAFT END)

WS—27 WS—27 BEARING, MOTOR (BRUSH END)

WS—30 WS—30 RECTIFIER, MOTOR

WS—31 WS—31 BRUSH HOLDER

WS—32 WS—32 BRUSH CAP

FSB122 FSB122 SB 10-32 x 3/8 FHS {4 REQUIRED}

FSB106 FSB106 SB 8-32 x 3/8" SOCKET SET SCREW(ATTACHES TO SHAFT)

FW027 FW027 #8 FINISH WASHER {4 REQUIRED}




SCREW FOR BELTING FSB122 10 — 32 x 3/8" (4)
WASHER FOR BELTING FW027 #8 FINISH WASHER (4)

_$_\
]

<
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<
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WS—198B
| %w&:—w WS—24B (28" WS—12A—A

JULY 2018

KRENDL MACHINE COMPANY
MODEL #349B
WALL SCRUBBER (OVERSEAS)
PARALLEL (STANDARD) & VERTICAL HANDLE

~_ WS28A—-ASSY

~

MOUNT ROLLER SUPPORT (2)
FSB305 — 10-32 x 1
FWO02 — 10-32 L/WASHER

FNOO3 — 10-32 HEX NUT !

Q D
)
WS1206—1 ﬁ

WS1206

WS—-24A

FNO11
MOUNT ROLLER ARM (2)
FSB102 - 5/16 — 18 x 1 1/2 CB
FWO08 — 5/16 L/WASHER
FNO11 — 5/16 — 18 HEX NUT

WS—68
WS—6B-A -7 ws—s
WS—8—A
MOUNT SW. HSG
(4) 6 — 20 x 3/4" FSBO77
BELT GUARD

(4) FSB100 — 10/32 x 1/2

WS—1A—-R1 COVER 520-0123
WS—1B—R1 FAN 541-0096
SPACERS 729-0336 (4)

VERTICAL

HANDLE

WS—6A 127
WS—BA—A

ELU06-14 —%




KRENDL MACHINE COMPANY
MODEL #349B WALL SCRUBBER (OVERSEAS)
PARALLEL (STANDARD) & VERTICAL HANDLE PARTS LIST

JULY 2018

PART NUMBER PART NUMBER DESCRIPTION

WS—1A—R1 WS—1A—R1 MOTOR 1/8 H.P. TENV, 120 V, 60 Hz.

WS—1B—R1 WS—1B—R1 MOTOR 1/8 H.P. TENV, 230 V, 50 Hz.

WS—MB WS—MB MOTOR BRUSHES {2 REQUIRED}

520—-0123 520-0123 FAN COVER

541—0096 541—0096 MOTOR FAN

729-0336 729-0336 SPACERS {4 REQUIRED}

18—3—-SJ—M 18—3—SJ—M CORD, #18-3(SJ) x 10 Ft. (OVERSEAS)

128 128 CORD, MOLDED, 120V, 10 Ft. (U.S.)

127 127 PLUG, NEMA# 5—15P (U.S.)

ELU06-9 ELU06-9 PLUG, EUROPEAN, 230V 16AMP (OVERSEAS)

ELUO6—14 ELUO6—14 PLUG, EUROPEAN, 120V 32AMP (OVERSEAS)

WS—4 WS—4 SWITCH, ROCKER (REPLACEMENT ONLY)

1536—3 15363 SWITCH, TOGGLE (SPST)

WS—-5B WS—5B HOUSING, SWITCH (for VERTICAL)

1536—5—WS—1 1536—5—WS—1 HOUSING, SWITCH, L.H. (for PARALLEL)

WS—6A WS—6A—A FRAME, VERTICAL HANDLE, ALUMINUM

WS—-6B WS—6B—A FRAME, PARALLEL HANDLE, L.H., ALUMINUM

WS1206 WS1206 ROLLER MOUNT

WS1206—1 WS1206—1 ROLLER MOUNT SHIM

WS—7 WS—7 PULLEY, 2" Dia. x 1/2” BORE

WS-8 WS—8-A GUARD, BELT, ALUMINUM

WS903 WS903 SCRAPER, PULLEY

FNO11 FNO11 NUT, 5/16—18 HEX

FSB042 FSB042 HEX BOLT, 5/16—18 x 1 1/2”

WS—12A WS—12A—A ROLLER FRAME, TUBULAR 28", ALUMINUM (For both 18" & 27" Wall Scrubbers)
WS28A—ASSY | 28" ALUMINUM ROLLER ARM ASSEMBLY

WS—13A WS—13A V—BELT, 70” WS (BROWNING ONLY)

WS—14 WS—14 HANDLE GRIP §2 REQUIRED}

1536—4 1536—4 CORD RESTRAINT, 3/8”

WS—15 WS—15 CORD RESTRAINT, INPUT

FNO10 FNO10 LOCK NUT, 1/2-13 {2 REQUIRED}

WS—17 WS—17 BEARING, 1/2” BORE §4 REQUIRED}

WS—18 WS—18 HUB, OUTSIDE / DEEP §2 REQUIRED}

WS—19A WS—19A ROLLER TUBE, 1 1/4” x 12" {2 REQUIRED}

WS—198B WS—19B ROLLER TUBE, 1 1/4” x 8" {2 REQUIRED}

WS—20 WS—20 HUB, INSIDE / SHALLOW §2 REQUIRED}

FW013 FW013 WASHER, 1/2” x 1/32” SHIM {2 REQUIRED}

WS—42A WS—42A BELTING, RIGHT 29” LONG (for 27" ROLLER)

WS—40A WS—40A BELTING, LEFT 29” LONG (for 27" ROLLER)

WS—428B WS—42B BELTING, RIGHT 21" LONG (for 18" ROLLER)

WS—40B WS—408B BELTING, LEFT 21” LONG (for 18" ROLLER)

WS—24A WS—24A SHAFT, 1/2” x 27"

WS—24B WS—24B SHAFT, 1/2" x 18"

WSR-A WSR-A ROLLER ASSEMBLY, 27" (COMPLETE)

WSR-B WSR-B ROLLER ASSEMBLY, 18" (COMPLETE)

WS—LA WS—LA ROLLER, 12", LEFT (COMPLETE)

WS—LB WS—LB ROLLER, 8”7, LEFT (COMPLETE)

WS—RA WS—RA ROLLER, 12", RIGHT (COMPLETE)

WS—RB WS—RB ROLLER, 8”, RIGHT (COMPLETE)

WS—25 WS—25 ARMATURE NOTE: NEW OR OLD STYLE

WS—26 WS—26 BEARING, MOTOR  (SHAFT END)

WS—27 WS—27 BEARING, MOTOR (BRUSH END)

WS—30 WS—30 RECTIFIER, MOTOR

WS—31 WS—31 BRUSH HOLDER

WS—32 WS—-32 BRUSH CAP

FSB122 FSB122 SB 10-32 x 3/8” FHS {4 REQUIRED}

FSB106 FSB106 SB 8-32 x 3/8” SOCKET SET SCREW(ATTACHES TO SHAFT)

FW027 FW027 #8 FINISH WASHER §4 REQUIRED}




JULY 2018

KRENDL MACHINE COMPANY

MODEL #349C-ABCD
CORDLESS WALL SCRUBBER

PARALLEL (EXTENSION) HANDLE

SCREW FOR BELTING FSB122 10 — 32 x 3/8" (4
WASHER FOR BELTING FW027 #8 FINISH WASHER (4,

ws1206—1—/6

WS1206

J

(16™) Ws—12
(28") 'Ws—12A

WS—109
(OPTIONAL)

WS—24A (16" WS—12-A

' S
| @ws—w Ws—248 (28" WS—12A—A
FNO10

MOUNT ROLLER ARM (2)

FSB102 — 5/16 — 18 x 1 1/2 CB
FWO08 — 5/16 L/WASHER
FNO11 — 5/16 — 18 HEX NUT

~
~

FSB042
FNO11

Ws-14

1536—-5—BWS
109066—-9

WS—-17

WS16A—ASSY

WS28A—ASSY

MOUNT ROLLER SUPPORT (2)
FSB305 — 10-32 x 1
FWO02 — 10-32 L/WASHER
FNOO3 - 10-32 HEX NUT

WS-6C—-R1
WS—-6C—-R1-A

~

WS903
PULLEY

~ FSB099 10-32 x 5/16'
~N

~

WS-107
(OPTIONAL)

h

| ! Ws—-110

MARRIAGE PLATE (4)
FSB130 — 10-6 x 3/4

—WS-108

SCRAPER (2)

BELT GUARD
(4) FSBO99 — 10-32 x 5/16

MOTOR 18V DC
FSB100 — 10-32 x 1/2"
FW002 — #10 LOCKWASHER




KRENDL MACHINE COMPANY

MODEL #349C—-ABCD CORDLESS WALL SCRUBBER

PARALLEL (EXTENSION) HANDLE PARTS LIST

JULY 2018

STEEL

ALUMINUM

PART NUMBER  PART NUMBER  DESCRIPTION

WS—6C—R1 WS—6C—R1—A | FRAME, PARALLEL HANDLE, ALUMINUM

ws—8 WS—8—A GUARD, BELT, ALUMINUM

WS—12 WS—12-A ROLLER FRAME, TUBULAR 16°, ALUMINUM

WS—12A WS—12A-A ROLLER FRAME, TUBULAR 28", ALUMINUM
WS16A—ASSY 16" ALUMINUM ROLLER ARM ASSEMBLY
WS2BA—ASSY | 28" ALUMINUM ROLLER ARM ASSEMBLY

WS—13 WS—13 V_BELT (#4L460)

WS—13A WS—13A V—BELT, 70"

WS—_14 WS—_14 GRIP, HANDLE, WS

WS—17 WS—17 BEARING, 1/2” BOREj4 REQUIRED]

Ws—18 ws—18 HUB, OUTSIDE / DEEP {2 REQUIRED}

WS—19A WS—19A ROLLER TUBE, 1 1/4” x 12° {2 REQUIRED}

WS—198 WS—19B ROLLER TUBE, 1 1/4” x 8" {2 REQUIRED}

WS—20 WS—20 HUB, INSIDE / SHALLOW {2 REQUIRED}

WS—42A WS—42A BELTING, RIGHT 29" LONG (for 27" ROLLER)

WS—40A WS—40A BELTING, LEFT 29” LONG (for 27" ROLLER)

WS—42B WS—42B BELTING, RIGHT 21° LONG (for 18" ROLLER)

WS—40B WS—40B BELTING, LEFT 21” LONG (for 18" ROLLER)

WS—24A WS—24A SHAFT, 1/2” x 27"

WS—24B WS—24B SHAFT, 1/2” x 18"

WSR—A WSR—A ROLLER ASSEMBLY, 27° (COMPLETE)

WSR—B WSR—B ROLLER ASSEMBLY, 18" (COMPLETE)

WS—LA WS—LA ROLLER, 127, LEFT (COMPLETE)

WS—LB WS—LB ROLLER, 8", LEFT (COMPLETE)

WS—RA WS—RA ROLLER, 127, RIGHT (COMPLETE)

WS—RB WS—RB ROLLER, 8", RIGHT (COMPLETE)

WS—106 WS—106 MOTOR 1/8 H.P. 18V, DC

WS—107 WS—107 BATTERY, 18V DC, DC9180 (OPTIONAL)

WS—108 WS—108 PULLEY, 2" Dia. x 12MM” BORE

WS—109 WS—109 CHARGER DEWALT DOUBLE, 18V (OPTIONAL)

WS—110 WS—110 18V DC BATTERY MARRIAGE PLATE

WS1206 WS1206 ROLLER MOUNT

WS1206—1 WS1206—1 ROLLER MOUNT SHIM

WS903 WS903 SCRAPER, PULLEY

141 141 CORD CLAMP, 3/8” {NOT SHOWN} {2 REQUIRED}

1536—2A 1536—2A INSUL. 16 GA PLAST. 3/4 X 2 1/2 §2 REQUIRED}

1536—2 1536—2 INSUL. 16 GA PLAST. 1 1/2 X 2 1/2 §2 REQUIRED}

109066—9 1090669 SWITCH, TOGGLE _(DPDT)

1536—5-BWS 1536—5-BWS HOUSING, SWITCH, CORDLESS

FNOT0 FNO10 LOCK NUT, 1/2-13 §2 REQUIRED}

FNO11 FNO1 1 NUT, 5/16—18 HEX

FNO19 FNO19 N 5/16—18 FLANGE NUT {2 REQUIRED}

FSBOO5 FSBOOS SB 6-32 X 1/2 SELF TAP {4 REQUIRED}

FSB042 FSBO42 HEX BOLT, 5/16-18 x 1 1/2°

FSB099 FSB099 SB 10—-32 X 5/16 RMS {6 REQUIRED}

FSB100 FSB100 SB 10-32 X 1/2 PMS {4 REQUIRED}

FSB102 FSB102 SB 5/16—18 X 1 1/2 CMS 2 REQUIRED}

FSB106 FSB106 SB 8-32 X 3/8 SSS

FSB130 FSB130 SB 10—16 X 3/4 HHSM SELF DRILL {4 REQUIRED}

FW002 FW002 W #10 LOCKWASHER

FWO013 FWO013 WASHER, 1/2” x 1/32" SHIM {2 REQUIRED}

RM—CT0775 RM—CT0775 CABLE TIES, 7 3/4", BLACK INOT SHOWN}

RM—OTH205—MI | RM—OTH205—MI | TUBING, FLEX/SPLIT 3/8” §NOT SHOWN}




KRENDL MACHINE COMPANY
MODEL #349C-ABCD
CORDLESS WALL SCRUBBER
VERTICAL HANDLE

SCREW FOR BELTING FSE122 10 — 32 x 3/8" (4) gt N
WASHER FOR BELTING FWO027 #8 FINISH WASHER (4) - ~
///\\\ \\
FNOTO—N N
ws—17
PN WS16A—-ASSY
.- ~._ WS2BA-ASSY

~

MOUNT ROLLER SUPPORT (2)
FSB305 — 10-32 x 1

FWOO2 — 10-32 L/WASHER
FNOO3 - 10-32 HEX NUT

h

ws1zos—1—/6

WS1206

WS—-24A

(16") WS—12-A
WS-24B

(28" WS—12A-A

FSB042 BELT

FNO11
MOUNT ROLLER ARM (2)
FSB102 — 5/16 — 18 x 1 1/2 CB
FWOO8 — 5/16 L/WASHER
FNO11 — 5/16 — 18 HEX NUT

VWS—6A-A

WS—-14

MOTOR 18V DC

FSB100 — 10-32 x 1/2"
FWO02 — #10 LOCKWASHER
WS—109
(OPTIONAL)

WS-106

)

(4) FSB0O99 — 10-32 x 5/16

PULLEY SCRAPER (2)
FSBO99 10-32 x 5/16"

NOVEMBER 2018

WS-13
WS-13A

Ws—107
(OPTIONAL)

MARRIAGE PLATE (4)

FSB130 - 10-6 x 3/4” Ws—110

GUARD / BATTERY BOX

WSg803

VMP-A

MOUNT SW. HSG
(4) 6-20 x 3/4" FSBO77

109066—9




MODEL #349C—-ABCD CORDLESS WALL SCRUBBER

KRENDL MACHINE COMPANY
VERTICAL HANDLE PARTS LIST

PART NUMBER

DESCRIPTION

VWS—6A—A FRAME, PARALLEL HANDLE, ALUMINUM

VMP—A GUARD, BELT, ALUMINUM

WS—12-A ROLLER FRAME, TUBULAR 16", ALUMINUM
WS—12A—A ROLLER FRAME, TUBULAR 28", ALUMINUM

WS 16A—ASSY 16" ALUMINUM ROLLER ARM ASSEMBLY
WS28A—ASSY 28” ALUMINUM ROLLER ARM ASSEMBLY
WS—13 V—BELT (#4L460)

WS—13A V—BELT, 70"

WS—14 GRIP, HANDLE, WS {2 REQUIRED}

WS—17 BEARING, 1/2” BORE {4 REQUIRED}

WS—18 HUB, OUTSIDE / DEEP {2 REQUIRED}
WS—19A ROLLER TUBE, 1 1/4” x 12” {2 REQUIRED}
WS—198B ROLLER TUBE, 1 1/4” x 8" §2 REQUIRED}
WS—20 HUB, INSIDE / SHALLOW §2 REQUIRED}
WS—42A BELTING, RIGHT 29” LONG (for 27" ROLLER)
WS—40A BELTING, LEFT 29" LONG (for 27" ROLLER)
WS—42B BELTING, RIGHT 21" LONG (for 18" ROLLER)
WS—40B BELTING, LEFT 217 LONG (for 18" ROLLER)
WS—24A SHAFT, 1/2” x 27"

WS—24B SHAFT, 1/2” x 18”

WSR—A ROLLER ASSEMBLY, 27" (COMPLETE)
WSR—B ROLLER ASSEMBLY, 18" (COMPLETE)
WS—LA ROLLER, 12", LEFT (COMPLETE)

WS-LB ROLLER, 8", LEFT (COMPLETE)

WS—RA ROLLER, 12", RIGHT (COMPLETE)

WS—RB ROLLER, 8", RIGHT (COMPLETE)

WS—106 MOTOR 1/8 H.P. 18V, DC

WS—107 BATTERY, 18V DC, DC9180 (OPTIONAL)
WS—108 PULLEY, 2" Dia. x 12MM” BORE

WS—109 CHARGER DEWALT DOUBLE, 18V (OPTIONAL)
WS—110 18V DC BATTERY MARRIAGE PLATE

WS1206 ROLLER MOUNT

WS1206—1 ROLLER MOUNT SHIM {2 REQUIRED}

WS903 SCRAPER, PULLEY

141 CORD CLAMP, 3/8” §NOT SHOWN} {3 REQUIRED}
1536—2A INSUL. 16 GA PLAST. 3/4 X 2 1/2 {2 REQUIRED NOT SHOWN}
1536—2 INSUL. 16 GA PLAST. 1 1/2 X 2 1/2 {2 REQUIRED NOT SHOWN}
109066—9 SWITCH, TOGGLE (DPDT)

WS—5C HOUSING, SWITCH, CORDLESS

FNO10 LOCK NUT, 1/2—13 {2 REQUIRED}

FNO11 NUT, 5/16—18 HEX

FNO19 N 5/16—18 FLANGE NUT {2 REQUIRED}
FSBOO5 SB 6-32 X 1/2 SELF TAP {4 REQUIRED}
FSB042 HEX BOLT, 5/16—18 x 1 1/2"

FSB077 PPH 6-20 X 3/4 SELF TAP {4 REQUIRED}
FSB099 SB 10-32 X 5/16 RMS {6 REQUIRED}
FSB100 SB 10—-32 X 1/2 PMS {4 REQUIRED}
FSB102 SB 5/16—18 X 1 1/2 CMS {2 REQUIRED}
FSB106 SB 8-32 X 3/8 SSS

FSB130 SB 10-16 X 3/4 HHSM SELF DRILL §4 REQUIRED}
FSB305 SB 10—32 X 1 FASTENER §2 REQUIRED}
FW002 W #10 LOCKWASHER

FWO013 WASHER, 1/2” x 1/32” SHIM {2 REQUIRED}
RM—CT0775 CABLE TIES, 7 3/4”, BLACK {NOT SHOWN}
RM—OTH205—MI | TUBING, FLEX/SPLIT 3/8” {NOT SHOWN}
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